



HEAVY INDUSTRIES LTD

ALBANIA

Testing report

Client: _____

Sample Identification: BITUMINOUS SAND

Sample Code: _____

Sampling: _____

Sample received at: 18.04.2012

Executed by: Ing. Petrit DISHA





HEAVY INDUSTRIES LTD

ALBANIA

Product type

BITUMINOUS SAND

Characteristics	Unit	Test results		
Bitumen percent @ bituminous sand [CNR B.U 38]	%	10.96		
	Sieve opening	Weight of retaining material (g)	Weight of retaining material (%)	Progressive passing (%)
	2.00 mm	0	0	100
	0.500 mm	1.052	3.6	96.4
	0.300 mm	0.696	2.4	94.1
	0.150 mm	8.521	28.8	65.3
	0.125 mm	9.216	31.2	34.1
Granulometric analyses of extracted sand [EN 933-1]	0.075 mm	9.454	32.0	2.1
	Bottom	0.621	2.1	0.0
	Specific density of extracted sand [UNI EN 1097-6]	kg/m ³	1680	



HEAVY INDUSTRIES LTD
ALBANIA